Features and Terminology

Stationary Roll Idler Roll
Pinch Roll

Screw and jam nut Stationary Roll
for Stationary Roll \ Release Collar

- A / Idler Roll Adjustment

Pinch Roll |
Adjustment e

5 = ie ‘,. +—— Emergency
— , = Stop Switch
Safety Brake ' ST

o
/F
%

Power/Operation Pilot Lights
On/Off Buttons

Emergency Stop Switch
Electrical Cabinet

EEEE-}Q

Foot Pedal Controls
(Fwd/Rev)

Figure 1 - Features

Floor mounting holes

4l ¥

18"
13mm Dia. (x4)

e
il i

Figure 2 — Hole centers




Replacement Parts

To order parts or reach our service department, call 1-800-274-6848, Monday through Friday (see our
website for business hours, www.waltermeier.com). Having the Model Number and Serial Number of your
machine available when you call will allow us to serve you quickly and accurately.

Assembly Drawing for ESR-1650T

11



Parts List for ESR-1650T

Index No

18-1..........
18-2..........
18-3..........
18-4..........

Part No Description Size Qty
ESR1650T-1............... SIAE COVET .ttt 1
ESR1650T-2............... ] [ Tor (o =T ) PR 1
ESR1650T-2-1............ Short & Overload Protection .............cccvvvvvvinne. Q1A 1
ESR1650T-2-2............ Junction Terminal..........oooiiii e 1
ESR1650T/3-2-3......... A.C. Contactor...........ccccccvviiiiieeeeee three phase ................ 3
ESR1650T/1-2-3......... A.C. Contactor........ccooiiiiiiiiiiiiee e single phase................ 4
ESR1650T/3-2-4......... Thermal Relay..........ccocoooi, 2.4-3.6A (3PH) ........... 1
ESR1650T/1-2-4......... Thermal Relay..........coooeeii, 5.5-8.5A (1PH)........... 1
ESR1650T/3-2-5......... Transformer ..........ccocc AC 460 230/24V ......... 1
ESR1650T/1-2-5......... Transformer .........cccoc AC 230 115/24V ......... 1
ESR1650T-2-6............ Power Indicator ..o AC24V ..., 2
ESR1650T-2-7............ Power On/Off Button ..........cccovvvvvviviiiiiiiiieeeen. 25A e 2
ESR1650T-2-8............ Strain Relief ..., MI8...ooiiiiiii 3
ESR1650T/3-2-9......... Strain Relief for 230/460V-3PH................c..uee. M18.......ooeii, 1
ESR1650T/1-2-9......... Strain Relief for 115/230V-1PH...........cccvvvvee. M20........ccceeiiii, 1
ESR1650T-2-10.......... Cable for Foot Pedal...............cuvvvviiiiiiiinninnnnnnn. 16 MM ..o 1
ESR1650T/3-2-11........ Motor Cable.........ccccveeviiiiieeeicieee e, 4x1.5mm 230/460V-3PH......... 1
ESR1650T/1-2-11........ Motor Cable.........cccceeevviiieeeiicieee e, 7x1.5mm 115/230V-1PH......... 1
ESR1650T-2-12.......... Cable for MiCroSWItCh ..........uuuiiiiiiiiiiiiiiiiiiiiiiieees 1
ESR1650T/3-2-13........ Power Cord for 3PH........c.ccceiivieeien. 4x1.5mm 230/460V-3PH ....... 1
ESR1650T/1-2-13........ Power Cord for 1 PH........c.cccoivieiin. 3x1.5mm 115/230V-1PH ....... 1
TS-1532032................ Phillips Pan Head Machine Screw ................... MAX10 ..o, 12
ESR1650T-3............... = T 1
ESR1650T4............... 0= ST o] o Yo ) o 1
ESR1650T-5............... [T | 1818 o] o Yo o O 1
ESR1650T-6............... =TT (o | PSP PPSPPPRPPIRt 1
ESR1650T-7............... L]0 1= o )| PP PPPPPRUUPPRPPIRt 1
ESR1650T-8............... Safety Bracket...........ueiiiiiiiii 1
ESR1650T-9............... LOWET ROIl....oeiiiiiiiiiiiiiieeeeeeeeeee ettt eeaeseeeeennees 1
ESR1650T-10............. Square Bushing Upper ROl ............uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeeneneeenenes 1
ESR1650T-11............. Bushing Rear ROIl .........coooiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeee 2
ESR1650T-12............. Bushing Lower ROl .........oooiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeee 2
ESR1650T-13............. Left Bushing Trans Shaft..........cccccoiiiiiiiiie e 1
ESR1650T-13A........... Left Bushing Trans Shaft (for serial nos. over 11110037)...........cccccvven... 1
ESR1650T-14............. Right Bushing Trans Shaft...........cccccoiiiiii e 1
ESR1650T-14A........... Right Bushing Trans Shaft (for serial nos. over 11110037) ........c..eeeee..... 1
ESR1650T-15............. Sleeve HandIE..........uuuiiiiiiiiiiiiiiiiiiiiiiiiiii e 1
ESR1650T-16............. Large Sprocket.........cccveeiiiiiiiiiiiiee e P=19.05 Z=25............. 1
ESR1650T-17............. Small SProcKet........uuuuuueeeiiann P=19.05 Z=13............. 1
ESR1650T/3-18.......... Motor, 220/440V-3PH.........cc.cccccvvviviiiiininnnnnnn. 0.75kW, 4P................. 1
ESR1650T/1-18........... Motor, 115/230V-1PH..........cccccccvvvviiiiiiiiiienen, 1T.1kW, 4P.....cccveeee. 1
ESR1650T-18-1.......... V[ Co Tl b= o W 70 1YY 1
ESR1650T-18-2.......... YT (o T =T o T 1
ESR1650T-18-3.......... HOUSING COVET ...ttt e e 1
ESR1650T/3-18-4 ....... =1 (o] 230/460V-3PH............ 1
ESR1650T/1-18-4 ....... =1 (o] 115/230V-1PH............ 1
ESR1650T/3-18-5........ [0 (o] 230/460V-3PH............ 1
ESR1650T/1-18-5........ [0 (o] 115/230V-1PH............ 1
ESR1650T-18-6.......... Flange Plate..........e 1
ESR1650T-18-7 .......... Flange Plate Input Shaft ... 1
BB-6205............c0vvvnnes Ball BEaring........ccccvvvviiiiiiiiiiiiiieiiieeeeeeeeeeeeeeee O52XP25X15............. 1
ESR1650T-18-9.......... R0 0Tt o O 1YY 1
ESR1650T-18-10........ L@ R ¢ oo TR O180XP2.6 mm ......... 1
ESR1650T-18-11......... BUSNING ...ceeieieiiiiieeeeeeeee ettt aaaraaaaes 1
ESR1650T-18-12........ L= 1
BB-6207..........cvvvininnnns Ball Bearing........cccovvvviiiiiiiiiiiiiiiiiiiiiiiiiiieeeeeee O72XP35X7 mm........ 1



Index No Part No

18-14........ ESR1650T-18-14 ........
18-15........ ESR1650T-18-15.........
18-16........ ESR1650T-18-16.........
18-17........ ESR1650T-18-17 ........
18-18........ BB-6301........ccooiinn
18-19........ ESR1650T-18-19.........
18-20........ BB-6303............ccee
18-21........ ESR1650T-18-21 ........
18-22........ ESR1650T-18-22.........
18-23........ ESR1650T-18-23.........
18-24........ ESR1650T-18-24 ........
18-25........ TS-1503061.........cc....
18-26........ ESR1650T-18-26 ........
18-27........ ESR1650T-18-27 ........
18-28........ BB-6208......................
18-29........ BB-6205..............c.....
18-30........ ESR1650T-18-30.........
18-31........ ESR1650T-18-31 ........
18-32........ ESR1650T/1-18-32......
18-33........ ESR1650T/1-18-33......
18-34........ ESR1650T/1-18-34 .....
19 ESR1650T-19.............
20 ESR1650T-20.............
21 ESR1650T-21.............
22 ESR1650T-22.............
23 ESR1650T-23.............
24 ... TS-1550071......cceveeee
25 ESR1650T-25.............
26.....cc... ESR1650T-26.............
27 ESR1650T-27 .............
28 ESR1650T-28.............
29 . ESR1650T-29.............
30 ESR1650T-30.............
3T ESR1650T-31.............
32 ESR1650T-32.............
33 ESR1650T-33.............
34 TS-1524051................
35. TS-1491021......coee
36 ESR1650T-36.............
37 e ESR1650T-37 .............
38 ESR1650T-38.............
39 TS-1492031......coeee
40............. TS-2360121........oee.e
41 ESR1650T-41.............
42.........e ESR1650T-42.............
43, ESR1650T-43.............
44............. TS-2311081......ccoveeee
45 TS-1550061.........c.....
46............. ESR1650T-46.............
47 ESR1650T-47 .............
48............. ESR1650T-48.............
49............. ESR1650T-49.............
50 ESR1650T-50.............
5T i ESR1650T-51.............
52 ESR1650T-52.............
53 ESR1650T-53.............
54 ... TS-1540081................
55. ESR1650T-55.............
56....cccc.... TS-1540041................

Description Size Qty

[ [ TN L] o o F TP PP PP PP P PPPPPPPPPPPPPPIOt 1
Ol S€al.....uvviiiiiiiiiiiiiiiiiiiiiiiees O50XP35X7 mm........ 1
KEY ittt 8x25 mm ... 1
L@ 10 0T 01 3 =1 1
Ball Bearing........cccevvvviiiiiiiiiiiiiiiiiiiiiiiiiieieeeeeee P37XP12X12............. 3
GEAr SNaft.. .. uiiiiiiiiiiiiiiiiiiiii 1
Ball Bearing........cccevvvviiiiiiiiiiiiiiiiiiiiiiiiiiiieeeeee O52XP15X12............. 1
KEY ittt S5X12 mm......ooeeeen. 1
GEAN SNaft. . .uiiiiiiiiiiiiiiiiiiiii i 1
L= 1
L= 1
Socket Head Cap SCrew..............vvvvvvvvvvnnnnnnnnns MBX25..........ccoeeeie. 3
= o] | M5X25......cccoeiei 3
Ol S€al.....uvvviiiiiiiiiiiiiiiiiiiiiieees QI7TXPI7XT ............... 1
Ball Bearing........cccvvvviiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeee O8OXP40X18............. 1
Ball Bearing........cccovvvviiiiiiiiiiiiiiiiiiiiiiiiiiieeceeee O52XP25X12............. 2
S To) {21 R M4AX8 ..o 3
Connecting Shaft.........coooiiiii e 1
Centrifugal Switch for 1IPH only ..........ooociiiiiiiii e 1
Start Capacitor for 1IPH only .............ccoo o 35Uf . 1
Run Capacitor for 1IPH only .............ccccvvieeeeen. 200Uf ..o 1
MOLOr MOUNL ... 1
(7= m=2.5z=30.....cc......... 1
Drive GEar .....ccvvvvvieieeiieeeeeeeeeeeeeeeeeeeeeeeeaeeeeaeaees m=2.5z=30....cccc........ 1
Driven Gear.........coevvvveieieiiiiieiiieieeeeeeeeeeveeeeaeeens m=25z=18 ............... 2
Gear Wheel Shaft............uuuuiiiiiiiiiiiiiiiiiiiiiieeeneneees 1
FlatWasher. ..., OIOMM..ccevvviiie 6
Adjusting Washer ............cccccoooiiiiiiiii, O35XP25.5X5 mm..... 1
Bolt for Adjusting Roller ... 2
Bolt for Auxiliary ROIEr ...........ueiiiiieiii e 2
Transmission Shaft...........cccoo i 1
WaShET ... e 1
BUSNING ...t 2
HaNdIe ..o 4
T PP PPPPPPSPPPPPPIRt 4
2 T ] | S M12X55.........cccceee. 1
St SCrEW.....uvviviiiiiiiiiiiiiiiiiiiiiiieiiiereereereeererenes M8x20.........cceeeeeen. 2
HeX Cap SCreW ......ccovvvvvvviiiiiiiiiiiiiiiieiiieieeeee M10X20 ......cceeeeeiiennn. 5
2 o] M12X25 ..., 4
BUSNING ..cceeiiiiiieiieeie e 1
S To) L1 M8X40......cceveeeeiiinnnn. 2
HeX Cap SCreW ......cccvvvvvvviiiiiiiiiiiiiiiieiiieieeeee M12X35......cccoiennnn. 4
FlatWasher. ..., DI2mMm...ciiiiiii 8
KEY ittt 8X45 mm.......... 1
KEY ittt 6X25 mm................ 3
KEY ittt 6X40 mm.........oooeeeeen. 1
I M8 e 2
FlatWasher. ..., OEmm.......coeevieii 4
L AT o5 0 T (o T U 2
o Te7 QS o] | oo PSSR 2
Flat Washer.......oo e 4
L2 =11 o 1
Emergency SWItCh.........ooi i 1
POl s 1
BOX COVET ..ottt a e e e eeaeesaeseasasnnnsnnnnes 1
Pedal SWItCh .....coviiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
I M12. e 1
WREEL. ... e 2
FlatWasher. ..., PEMM.....ccovvvvinnnn 5



Index No Part No

57 i TS-2246162...
58 TS-1505051 ...
59 ESR1650T-59
60............. ESR1650T-60
61 e ESR1650T-61
62...eee..n. ESR1650T-62
63...eeen. TS-2285302...
64....c....... ESR1650T-64
65...ccccee. TS-1534052...
66............. TS-1482041 ...
67 v TS-1540041 ...
68...eeeeeen ESR1650T-68
69 ESR1650T-69
70 ESR1650T-70
Tl TS-1490031...
T2 TS-1482031...
73 ESR1650T-73
T4 ESR1650T-74
75 ESR1650T-75
76 ESR1650T-76

Description Size Qty
Socket Head Button Screw...........ccccvvvvvvvinnnnes MBX16.........ceeveerrnnnnn. 5
Socket Head Cap SCrew.............evvvvvvvvivvnnnnnnnns M10x35............ooeee. 4
Connecting Bushing ...........oooiiiiiiii e 2
FiXing SCrew.........uueeiiiiiiiiiiiiiiiiee e MOBX8......cceeeeeeeeeeee 2
Cross Head SCrew .............cevvvvvvivviniinninnnnnnnnnn. MBXB5.........ceeveerrnnnn. 4
HandIe SIEEVE..........oveeiie e 1
Phillips Pan Head Machine Screw ................... MSEX30 ..., 2
Cross Head SCrew .............cevvvvvvviveniniiinnnnnnnnnn. M5X95......ceoiiiiiinnnn. 2
Phillips Pan Head Machine Screw ................... MBX16 ......ceeeeeieeiiinann. 4
HeX Cap SCreW .......ccovvvvvvviiiiiiiiiiiiiiieiieeieeee M6X20........ccevveeennnnn. 1
FlatWasher..........ccoooiiiiiii e PEmMmM...... 1
SWItCH BOX ... 1
RivetforScale............cccooiiiiiiiiii P2x6mm................... 4
Yo | L= TSRt 2
HeX Cap SCreW .......covvvvvvviiiiiiiiiiiiiieeieeeeeeee M8x%20........ccovveeernnnnn. 2
HeX Cap SCreW ......cccvvvvvviviiiiiiiiiiiiiiieieeeeeeee M6x16..........coovvvnnnnn. 2
MICIOSWILCR ..o e 2
Microswitch Mount............coooiii e, 1
WaSher ... P MM 2
SCIEW..ceiiee e M4AX10...cccooeiiiiiiinnnn. 4

14



) - HOLOW
1HOIT HOLVIIANI ONIMHOM 213 -1 NIV

1HOIT HOLVOIANI 43MOd (113
HOLIMS dOLS :zgS
HOLIMS LYVLS :18S N
HOLIMS LOOH Z/iMr -
d's'3:vl
HOLIMS ONYOOTHILNI :LOS
HOLIMS ¥3Mv3Iyg 40 -
HOLOVINOD :€/2/LINM
. AV13Y 1V3H ¥4 o |y A e
> -
2 |
o ZAM SN LA PINY |
o 0
o 8 Lo o e
1
= | @ n A @ 113 i ﬁ
S o ZINM @ L ]
© g o 6 /-lz8s — /z /:vs_z
o 0| oir IMP vl
S ﬁ ﬁ /] mur FA= A4 1
_._u AVZOV fm m&“_
RS Las |, PN T -
= PINY N A )
G L0S vl vl 40 | -
- |
o o § ¥ie .z 4
G
O HUSL0 034 W' X0vIE L
o
c
=

15



) - HOLOW
1HOIT HOLVYIIANI ONIMHOM 213 — 1 NIVIA

1HOIT HOLVOIANI ¥3IMOd 413
HOLIMS dOLS :29S
HOLIMS LHVL1S :18S A
HOLIMS LOOH :Z/IMr _
d's'3vL
HOLIMS ONMOOTHILNI :LOS
HOLIMS ¥3MVIyg 40 )
HOLOV.LNOD /E/2/LINY
AV13Y LV3IH 84 | | sl af e
\V.I I
S TN SN LI YN |
o) 0 ﬁ
™ @ ] AE m_\,_xMNu/u/ / / NE/ / / HA
= g ) Ll o @ 173 ; ﬁ
Q o ZNM @ —, —
9 o 6 - B LN 11
a9 =5 o /-lzas (S
1 N
x & or P -
A | | o 1]
. L AYZOV fm mmém
o | |
= Las (., YINM L——F—1-
= PINM N ) )
© o | U
o) ) oL
S )
[ : S
wwg/'0 03y .
o wwg'L Yovd N 1
c
=





